
  
 

TRI-TOWN JOINT REVIEW COMMITTEE MEETING 
 

May 15, 2024 
10:00 AM-11:00 AM 

 
MEETING LOCATION:  Via MS Teams  

 
Agenda 

1. Review and Approval of 2/15/24 meeting minutes 
2. High Strength waste surcharge policy-discussion with 

Randy 
a. Magic Mann example-how to hold responsible for 

sampling before waste hauled to WWTF 
3. Tri-town Allocation policy? 
4. Digester update  
5. 10-year evaluation progress report 
6. Flexible Load Management Pilot #2 
7. Next meeting date: Wed, Aug 21, 2024 10 AM-11AM 

 
 

 



C:\Users\asnellenberger\Downloads\2024 02 15 Tri town meeting minutes draft (1).docx 
 

TRI-TOWN JOINT REVIEW COMMITTEE  
MEETING MINUTES 
February 15, 2024 

10:00 AM-11:00 AM 
[...]
 
 The City and/or Towns shall have the option of conducting periodic sampling and flow 

measurements to ensure that representative sampling and flow measurements are being conducted 
and to confirm that the pounds of pollutants being computed is accurate.   

 
 The customer shall have the primary responsibility for conducting the sampling and flow 

measurements on a regular basis to determine the pounds of pollutants discharged into the collection 
system.  All costs associated with sampling, measurements, and reporting shall be the responsibility 
of the customer, unless waived by the Town or the City. 

 
 For discharges regulated under this Ordinance, the customer shall submit a report of the sampling 

results to the applicable Town and to the WWTF via email. 
 



UPDATED DRAFT – 02/22/2024-RAB 
 

5  
 

 For discharges regulated by Pretreatment Discharge Permits issued by the Agency of Natural 
Resources, the monthly WR-43 Discharge Monitoring Report shall be used to derive the O&M 
Surcharge. 

 
 3. Industries to Monitor Their Own Discharge  

All industries and commercial facilities discharging into a public sewer shall perform any 
monitoring of their discharges as the Towns or City may reasonably require, including installation, 
use, and maintenance of monitoring equipment, keeping records, and reporting the results of such 
monitoring to the Towns or City.  

Records shall be made available, upon request, to the Towns or City and to other agencies having 
jurisdiction over the discharge. Where pretreatment discharge permits are issued by the State of 
Vermont, monitoring records shall also be submitted to the State in accordance with such permit. 
Records of any monitoring may be supplied by the Town or City to the State on request.  

All measurements, tests and analyses of the characteristics of waters and wastes which are required 
by Towns or City shall be determined in accordance with the latest edition of "Standard Methods of 
the Examination of Water and Wastewater" published by the American Public Health Association. 

 
Samples shall be collected at a sampling manhole or representative location.  In the event that no 
sampling manhole has been required, or representative location available, the sampling manhole 
shall be considered to be the nearest downstream manhole in the public sewer from the point at 
which the building sewer is connected.  

 
Sampling shall be carried out by qualified personnel by customarily accepted methods to reflect 
compliance with current municipal and Vermont Occupational Safety and Health standards 

 
Any discharger held in violation of the provisions of this ordinance may have its disposal 
authorization terminated and may be assessed penalties by the Town or City, as permitted by law.  

 
4. Sampling Plan 

 To determine the pounds of pollutants in a discharge, commercial and industrial customers subject 
to this Amendment shall prepare a Sampling Plan unless waived by the Town and WWTF staff.  
 
The Sampling Plan shall be submitted to the Town and WWTF staff for review and approval prior 
to implementation. Pollution prevention measures shall be described, accompanied by plans and 
other documents to enable comprehensive review. 
 
The Sampling Plan shall include but is not limited to identifying the methodology to measure flow, 
the minimum frequency of sampling the effluent, the sampling location, sample collection 
methodology, the parameters for analysis, and the protocol to process samples and reporting results 
to the Town and to the WWTF.  
 
Samples shall be flow proportioned whenever feasible and shall be representative of the volume and 
quality of effluent discharged into the sewer collection system over the sampling and reporting 
period.   All samples shall be taken during normal operating hours over the production day. The 
Town in conjunction with WWTF staff shall determine the appropriate composite sample duration 
or whether a grab sample or grab samples should be taken.  



UPDATED DRAFT – 02/22/2024-RAB 
 

6  
 

 
All measurements, tests, and analyses of the characteristics of waters and wastes which are required 
by the Town or City shall be determined in accordance with the latest edition of "Standard Methods 
of the Examination of Water and Wastewater" published by the American Public Health 
Association. 

 
  

Part IV 
 

Changes in Discharge   
Any user discharging high strength waters or wastes to the Essex Junction WWTF and that is subject to this 
Procedure shall provide the Town and the WWTF staff 45-calendar day's prior notification of any of the 
following changes in writing: 
 

1. any proposed substantial change in the volume, loading, or type of pollutants discharged to the WWTF. 
 

2. any anticipated facility expansions, production increases, or process modifications which will result in 
new, different, or increased discharges of pollutants to the WWTF. 
 

Part V 
 

Applicability to Discharges of Metals and Other Regulated Pollutants 
The uncontrolled or excessive discharge of metals or other regulated pollutants into a wastewater treatment 
facility can adversely impact the proper operations of treatment facility or the biosolids generated during 
the treatment process.   These adverse impacts can result in a wastewater treatment facility incurring 
excessive operational costs to remediate the treatment process or disposal of the biosolids 
 
The Essex Junction WWTF has experienced high concentrations of zinc in the biosolids generated as part 
of the wastewater treatment process.  To ensure that the quality of the biosolids and the wastewater 
treatment process are protected, as directed by federal regulations (40 CFR Part 403.2), during the 
connection approval process for any new or increased industrial or commercial discharge into the WWTF 
having a reasonable potential to contain concentrations or loadings of zinc or other similarly regulated 
pollutant measurably greater than typical domestic sewage, WWTF staff shall be consulted.    
 
Based on the pollutant concentrations and flow of the new or increased discharge, the Towns or City after 
consultation with the WWTF staff, may approve, deny, or require treatment to control or remove zinc or the 
other similar pollutants from the discharge as part of the connection review process. 
 
Existing discharges which are identified to have a reasonable potential to contain concentrations or loadings 
of zinc or other similarly regulated pollutants that are measurably greater than typical domestic sewage may 
be required to reduce, control, or treat their discharge as mandated by the Towns or City after consultation 
with WWTF staff to prevent excessive pollutant accumulation in the biosolids, protect the WWTF 
treatment process, and/or prevent effluent violations. 
 
Any additional costs incurred at the WWTF to dispose of biosolids which contains excessive zinc or other 
regulated pollutants, to remediate the WWTF treatment process, or to correct effluent violations due to an 
identified existing discharge shall be addressed through the Towns or City to the satisfaction of the District. 
 



UPDATED DRAFT – 02/22/2024-RAB 
 

7  
 

 
 
 

Date _____________________________________ 
 

_______________________________________________ 
 

_______________________________________________ 
 

_______________________________________________ 
 



Essex Jct WRRF 10-Year Upgrade Planning Study  1 

INTRODUCTION  / 1 
 

 

 
1. INTRODUCTION 

1.1. Background  

This facility was upgraded to secondary treatment in 1990, and the Village completed major upgrades at the 
wastewater treatment facility in 2011-12 and 2017-18. As some of the major structures, process equipment 
and mechanical/electrical systems are now approaching almost 30 years old, the Village wanted to evaluate 
the future needs.  In addition, the Village has been working with Resource Management, Inc. (RMI) on the 
Shincci sludge dryer and wants to evaluate making this set up more permanent to better manage the future 
sludge disposal costs. This upgrade study is being funded by the Village and is not utilizing any State Clean 
Water planning funds.  

1.2. Scope of Study 
 
Since this last upgrade was completed about 10 years ago, the operations staff has identified several items 
to be evaluated for this 10-year planning study:  
 

• Liquid Stream   
o Headworks/septage receiving: odor control 
o Gravity flow/EQ tank modifications 
o Nitrification/alkalinity recovery 
o New aeration tank(s) 
o Secondary clarifier flow split 
o Pephlo P removal 
o Ultraviolet disinfection 

• Solids Train  
o Sludge dewatering 

 Centrate management strategies 
 Solids management – Screw press 

o Drying bed for pump station cleaning 
• Cogeneration 

o Engine and gas conditioning system 
• Buildings  

o Cold storage for equipment 
 

 



Essex Jct WRRF 10-Year Upgrade Planning Study  2 

EXISTING CONDITIONS  / 2 
 

 

 

2. EXISTING CONDITIONS 

2.1. History 
 
The last major upgrade project was completed In 2013-14, and included the following major components: 
 

• Liquid Stream 
o Headworks upgrades 
o Primary clarifiers upgrades 
o Addition of new anaerobic selectors and upgrades to two aeration tanks  
o Addition of a third secondary clarifier and upgrades to two secondary clarifiers 
o New filter building containing three (3) new cloth media filters  
o Repurpose of the filter building to chemical feed and storage  

• Solids Train 
o Anaerobic digestion upgrades 
o New sludge dewatering building containing sludge pumping, centrifuge, and sludge conveyors  

 

2.2 Condition of Existing Facilities 
 
For the items evaluated for this 10-year upgrade study, more detail on the condition is provided in the Project 
Need under Section 4.0.    
  



Essex Jct WRRF 10-Year Upgrade Planning Study  3 

OPERATING DATA  / 3 

 

3. OPERATING DATA 
 
3.1 Basis of Design  
 
Prior to the 2013-14 upgrade, a Basis for Final Design was prepared and the influent design 
criteria is summarized below. This design criteria is from 1982 and for the Biochemical Oxygen 
Demand (BOD5) and Total Suspended Solids (TSS) organic loadings, was carried forward for the 
upgrade. The influent design conditions are summarized below in Table 3.1.  
 

Table 3.1 
Influent Hydraulic/Organic Loadings 

 
Influent Parameters 

2012 
Design Criteria 

Flow  
        Average Daily (1) 3.3 mgd 
        Peak Daily 6.6 mgd 
        Peak Hourly (2) 6.6 mgd 
Biochemical Oxygen Demand (BOD5) (3)  205 mg/l 

4,616 lbs/day 
Total Suspended Solids (TSS) (3) 199 mg/l 

4,481 lbs/day 
Total Kjeldahl Nitrogen (TKN) 40 mg/l 
Total Phosphorus (TP) 7 mg/l 

  Notes: 
1. The original 1982 basis of design was based on the average daily flow of 2.75 

mgd and peak flow of 6.0 mgd.  
2. The peak hourly flow is after the post equalization tank.  
3. The concentrations from the 1982 basis of design were used to calculate the 

lbs/day at the higher average daily flow of 3.3 mgd.  
  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
  



Essex Jct WRRF 10-Year Upgrade Planning Study  4 

OPERATING DATA  / 3 

 

3.2 Permit Limitations  
 
The current permit limitations under Discharge Permit No. 3-1254 are summarized in Table 3.2. 
This Permit is dated August 24, 2022 and expires on June 30, 2026.    
 

Table 3.2 
                  Permitted Effluent Limitations  

Effluent 
Characteristics 

Annual 
Limits 

Monthly 
Average 

Weekly 
Average 

Maximum 
Day 

Instantaneous 
Maximum 

Instantaneous 
Minimum 

% Removal 
Minimum 

Flow (Annual 
Average) (MGD) 3.3 --- --- --- --- --- --- 

Biochemical 
Oxygen Demand 
(BOD5) (mg/L) 

(lbs/d) 
--- 

30 45 
50 --- --- 85 

688 1032 

Total Suspended 
Solids (TSS)      

(mg/L) (lbs/d) 
--- 

30 45 
50 --- --- 85 

688 1032 

Total Phosphorus 
(TP)                     

(lbs) (mg/L) 
2008 0.8 --- --- --- --- --- 

Settleable Solids 
(mL / L) --- --- --- --- 1.0 --- --- 

E. Coli (# /100 mL) --- --- --- --- 77 --- --- 

pH --- --- --- --- 8.5 6.5 --- 

Chlorine, Total 
Residual                
(mg/L) 

--- --- --- --- 0.1 --- --- 

Ultimate Oxygen 
Demain (BOD)   

(lbs/d) 
---  1820 --- --- --- --- --- 

 
 

3.3 Flow 
 
3.1.1 Influent  
 
The average daily influent flow from January 2021 through December 2023 was 1.86 mgd and  
highest peak day flow recorded was 10.04 mgd on multiple days. It is likely that this flow  is the 
limit of the influent measurement device .  
 
An average of 6,243 gallons of septage are received daily, and is input upstream of the existing 
Headworks structure. 



Essex Jct WRRF 10-Year Upgrade Planning Study  5 

OPERATING DATA  / 3 

 

 
3.1.2 Effluent  
 
The permitted annual average flow is 3.3 mgd and the effluent flows from January 2021 through 
December 2023 are summarized in Figure 3.1. For this evaluation period, the average daily flow 
was 1.98 mgd or 60% of the permitted annual average flow. There was a slight increase from 
2021 to 2022 of 1.84 mgd to 1.94 mgd from the new development occurring in Essex Jct., Essex 
Town, and Williston. As expected in 2023,  the average flow increased to 2.17 mgd from the 
significant wet weather conditions and should decrease as we return to normal weather 
conditions.  
 
A maximum peak daily flow of 4.92 mgd was recorded on December 12, 2023, during a significant 
rainfall and snowmelt event.  Even with the excessive wet weather conditions from July to 
December 2023, the peak daily flow is typically less than 3.0 mgd or about 45% of the design 
peak daily flow.  This about 150% of the average daily flow, well below the typical peaking factor 
of 200% used for most facilities.     

 
Figure 3.1 - Effluent Flow 

 

 

3.4.  Biochemical Oxygen Demand (BOD5) 
 
3.4.1 Influent  
 
In the Basis for Final Design prepared for the latest upgrade, the influent biochemical oxygen 
demand (BOD5) loading remained at 4,616 lbs/day and was based on an original concentration of 

1.00

1.50

2.00

2.50

3.00

3.50

4.00

FL
O

W
 (M

GD
)

DATE

AVG TOTAL FLOW MAX TOTAL FLOW

Max Annual Average Daily Flow Linear (AVG TOTAL FLOW)



Essex Jct WRRF 10-Year Upgrade Planning Study  6 

OPERATING DATA  / 3 

 

205 mg/l at a flow of 2.75 mgd. At the design flow of 3.3 mgd, the average concentration would 
be 170 mg/l which is lower than the recommended BOD5 design for this type of municipal 
wastewater facility.  
 
For the evaluation period of January 2021 through December 2023, the BOD5 loading averaged 
4,133 lbs/day or 88% of the design loading and changed very little from 2021 to 2022. A significant 
increase in BOD5 averages occurs after April 2023 with a high of 6,776 lbs/day.  
 
At the average daily flow of 1.94 mgd, the concentration would be 237 mg/l, slightly higher than 
the original design concentration of 205 mg/l.  
 

Figure 3.2 – Influent BOD5 

 
 
3.4.2 Effluent  
 
Even though the influent concentrations for BOD5 are higher than the original design criteria, this 
facility continues to perform very well, achieving excellent removals. These results are 
substantiated by the very low effluent BOD5 concentrations which are consistently less than 5 
mg/l. For the evaluation period of January 2021 through August 2023, the effluent monthly 
average concentration was 3.56 mg/l, about 12% of the effluent permit limit of 30 mg/l.  
 
The permit limit for the monthly average BOD5 loading is 688 lbs/day and for this evaluation period 
the average is 58.7 lbs/day, approximately 8.5% of the limit. The highest monthly average was 
recorded in May 2023 at 103.07 lbs/day, significantly below the permit limit.  

0

1000

2000

3000

4000

5000

6000

7000

8000

0

50

100

150

200

250

300

350

400

BO
D

5
Lo

ad
in

g 
(lb

s/
d)

BO
D

5
C

on
ce

nt
ra

tio
n 

(m
g/

L)

MONTH

Avg Influent BOD5 Concentration Avg Influent BOD5 Loading



Essex Jct WRRF 10-Year Upgrade Planning Study  7 

OPERATING DATA  / 3 

 

Figure 3.3 – Effluent BOD5 

[...]
The tanks were constructed in 1985, but were retrofitted during the 2013 upgrade with anaerobic 
selectors to provide enhanced biological phosphorus removal. The fine bubble aeration systems 
in each tank were replaced and since the upgrade, the buried aeration line was replaced.  
 
All three (3) of the aeration blowers in the Control Building have been replaced and are three 
different sizes to provide improved process control and reduced operating costs. The blowers are:  
75 hp, 100 hp, and 125 hp.  
 
Recently, REXA automatic valves were installed with butterfly valves on the blower header to 
improve the air distribution and reduce operating costs. These improvements were funded 
through Efficiency Vermont.   
 
Maintenance/Repairs 
A summary of the recent and planned maintenance/repairs are: 

• The primary influent sampler needs to be replaced. 
• ORP: The ORP controllers were replaced. 
• Aeration System: The diffuser membranes need to be replaced.  

 
Operations  
New REXA automatic valves were installed with butterfly valves and are currently being operated 
off DO control. LCS is still assisting with modifications to the programming so they operate 
properly to balance out the air flow to each tank.  
 
Loss of alkalinity continues to be a challenging operational issue and requires addition of sodium 
hydroxide at the effluent channel to increase the pH. 
 
There are concerns about the increasing influent BOD5 loadings, so the operations staff wants to 
evaluate alternatives for expansion of the aeration tanks.  
 
 5.2.5 Secondary Clarifiers  
 
Description 
During the 2013 upgrade, new internal equipment was installed for Clarifiers No. 1 and 2, and a 
new third clarifier was added.  
 
Maintenance/Repairs 
A summary of the recent and planned maintenance/repairs are: 

•   
 
  



Essex Jct WRRF 10-Year Upgrade Planning Study  20 

NEED FOR PROJECT  / 5 

 

Operations  
Typically, two of the three clarifiers are operated. Clarifier No. 2 was off-line during the site visit.  
 
5.2.6 Filters  
 
Description 
This filter structure was added during the 2013 upgrade, and includes three new cloth media 
filters.   
 
Maintenance/Repairs 
A summary of the recent and planned maintenance/repairs are: 

• The filter cloth was replaced for all three filters.  
• The operations staff would like to add a center catwalk to improve access for maintenance.   
 

Operations  
Typically, two of the three filters are operated. Filter No. 2 was off-line during the site visit.  
 
5.2.7 Chemical Feed/Storage Building 
 
Description 
This original structure housed the automatic backwash filter and was converted to a chemical 
feed/storage structure during the 2013 upgrade.    
 
Maintenance/Repairs 
A summary of the recent and planned maintenance/repairs are: 

• The layout and configuration of the chemical storage tanks was changed to provide more 
storage for sodium hydroxide.  

• A third pump was added to increase the chlorine addition during higher flows. 
• Dechlor Pump: This chemical pump was replaced.  
• Laboratory: The staff would like to add an additional door and second sink.   
• Process Water: The motor was replaced on Pump #3.  
 

Operations  
Sodium hydroxide (castic soda) is added for increasing the alkalinity but the operations staff plans 
to trial another type of chemical called Optical supplied by Coyne Chemical. Next steps are to run 
a trial and pilot test, and if effective, can reduce operating costs.  
 
5.2.8 Disinfection System  
 
Description 
New chemical feed pumps and storage tanks were installed during the 2013 upgrade, and the 
chorine contact tank was constructed in 1985.     
 



Essex Jct WRRF 10-Year Upgrade Planning Study  21 

NEED FOR PROJECT  / 5 

 

Maintenance/Repairs 
A summary of the recent and planned maintenance/repairs are: 

• Improved monitoring and control of the chorine residual was added.  
• Chlorine Contact Tank: the outlet gate on the southerly channel is not operable.   
 

Operations  
The operations staff was to evaluate changing to ultraviolet disinfection to improve the reliability.  
  

5.3 Solids Train 
 
5.3.1 WAS Blend Tank/SludgeThickening 
 
Description 
The gravity belt thickener and appurtenances are located in the Control Building and was 
upgraded in 2003.     
 
Maintenance/Repairs 
A summary of the recent and planned maintenance/repairs are: 

• The polymer tank has been replaced.    
• Polymer Mix/Feed System: Requires replacement.   
 

Operations  
This thickening unit is typically run on Mondays and Fridays.   
 
5.3.2 Anaerobic Digestion 
 
Description 
The anaerobic digestion system was upgraded in 2013, and primary digester tank exterior wall 
was in replaced in 2021.   
 
A new 2G cogeneration system was installed in       with a 125KW engine and gas conditioning 
system.  
 
Maintenance/Repairs 
A summary of the recent and planned maintenance/repairs are: 

• Digester tank cleaning is planned at a total budget of $85,000 for FY 24 and 25.  
• Cogeneration:  

o The engine was completely rebuilt in FY23 at a cost of $129,000.  
o This unit is now on a maintenance contract with 2G  

  



Essex Jct WRRF 10-Year Upgrade Planning Study  22 

NEED FOR PROJECT  / 5 

 

Operations 
When the cogeneration system is operable, the electrical usage is reduced significantly.  
 
5.3.3 Sludge Storage Tanks   
 
Description 
The two above ground storage tanks were constructed in 1985.     
 
Maintenance/Repairs 
A summary of the planned and recent maintenance/repairs are: 

•     
  
 

Operations  
Because of the concerns with PFAS,  the City could lose the land application site which is a very 
cost effective method of sludge disposal.   
 
5.3.4 Sludge Dewatering 
 
Description 
The sludge dewatering building was constructed during the 2013 upgrade.     
 
Maintenance/Repairs 
A summary of the planned and recent maintenance/repairs are: 

• The operations staff would prefer a sound proof office. 
• Centrifuge: A scheduled rebuild will be required.  
• Sludge Distributor Conveyor: The level sensors don’t work making automatic operation 

difficult.     
 

Operations  
The centrifuge is operated for sludge dewatering on Tuesday and Thursday. On Tuesday, 
operation hours are about 7:30 am to 2:30 pm, and on Thursday the operating hours are about 
5:00 am to 2:30 pm.   
 
If this system could be automated, it would provide the operations staff more flexibility in operating 
hours and could also be run off hours as is done with other sludge dewatering systems.  
 
The operations staff also wants to evaluate other dewatering technologies, such as, screw press 
that can run automatically off hours.  
 
 



Essex Jct WRRF 10-Year Upgrade Planning Study  23 

NEED FOR PROJECT  / 5 

 

5.4 Site and Buildings 
 
5.4.1 Site  
 
 
 
 
5.4.2 Admin Building 
 
Description 
Improvements for the Admin Building were completed in 2013 for the building, mechanical, and 
electrical components. 
 
Maintenance/Repairs 
 

• SCADA 
o The SCADA computer and software was replaced in 2019 at a cost of $40,000.  

• Emergency Generator: The operations staff have identified adding a standby generator 
for this area in the capital budget.  

• Geothermal Well: The circulator pumps were replaced.  
 

Operations 
 
 
 
5.4.3 Control Building 
 
Description 
This Control Building was constructed in 1985 and houses: sludge thickening, workshop, 
electrical, aeration blowers, sludge pumps, and garage.  
 
The pilot test for the phosphorus Pephlo is located in the westerly garage bay.  
 
Maintenance/Repairs 
A summary of the recent and planned maintenance/repairs are: 

• PLC: The PC desktop was replaced.  
• New Powerside power factor unit was installed in 2021.  
• Primary Sludge (WPS) Pump #2: Requires replacement.  
• RAS Flow Meter: Requires replacement.  
• Sump Pumps: Replacing with new Barnes pump units. 
• Variable Frequency Drives: New Danfoss VFD’s installed.  
• WAS Pumps: Original Crane Deming pumps need to be replaced.  



Essex Jct WRRF 10-Year Upgrade Planning Study  24 

NEED FOR PROJECT  / 5 

 

• Improved drainage off the west side of the roof is required.  
• Addition of cold storage, about 16’ X 24’.  

 
Operations 
The garage bays at the south end are full, so cold storage is required on-site.  
 
 
5.4. Sludge Drying Bed 
 
Description 
There is not a sludge drying bed on-site.    
 
Maintenance/Repairs 
A summary of the planned and recent and planned maintenance/repairs are: 

• The operations staff wants to add a sludge drying bed on-site for disposal material 
removed from pump stations for the Tri-Town communities.   

 
Operations  
Material removed from pump stations is hauled to the sludge drying beds at the Winooski WWTF 
which is not very efficient.   
 

 
5.5 Overview of Project Need  
In Tables 5.1 through 5.3 below, a summary of the major items is provide for the liquid stream, 
solids train, and site and buildings for the next 10 year planning period.    

 
  



Essex Jct WRRF 10-Year Upgrade Planning Study  25 

NEED FOR PROJECT  / 5 

 

 
Table 5.1 

Summary of Project Need 
Liquid Stream 

 
Item Description 

 
Major Deficiencies and Needs  

Septage Receiving  Add odor control and/or improved septage 
receiving facility 

Headworks  Automate and optimize gravity flow bypass 
Pre EQ Tank  Sewage pumps are original, installed in 1999 

 Add a smaller 4th pump 
Aeration Tanks  Add aeration tank(s) to handle increased influent 

organic loading 
 Improve aeration header distribution with proper 

operation and programming of the automated 
Rexa butterfly valves 

 Improve alkalinity recovery to reduce sodium 
hydroxide addition and/or try other product  

Disinfection  Evaluate ultraviolet disinfection as an alternative 
 
 

Table 5.2 
Summary of Project Need 

Solids Train  
 
Item Description 

 
Major Deficiencies and Needs  

Sludge Dewatering Office Add sound proofing 
 Centrate management for phosphorus and 

ammonia 
 Evaluate replacement of the centrifuge with other 

dewatering equipment  
 Unable to run extended or off hours because 

level sensors for sludge distributor conveyors are 
not operable.  

 
 

  



Essex Jct WRRF 10-Year Upgrade Planning Study  26 

NEED FOR PROJECT  / 5 

 

Table 5.3 
Summary of Project Need 

Site and Buildings 
 
Item Description 

 
Major Deficiencies and Needs  

Storage  Add cold storage for equipment 
Sludge Drying Beds  Add drying bed for pump station cleanings. 

 



Essex Jct WRRF 10-Year Upgrade Planning Study  27 

ALTERNATIVES CONSIDERED  / 6 

 

6.  ALTERNATIVES CONSIDERED 

6.1 Introduction 
 
From the list of items developed for this 10-year upgrade planning study and identified during the 
site visits, alternatives were developed for evaluation as listed below.  
 

• Gravity flow/EQ Modifications 
• Aeration Tank Expansion 
• Disinfection   

o Conversion to Ultraviolet Disinfection    
• Sludge Dewatering 

o Replacement of the centrifuge with a screw press 
• Dewatering Centrate 

 
Other items were identified for upgrade but did not warrant an evaluation of alternatives and are 
listed below: 

• Sludge Drying Bed 
• Cold storage building 

 
 

  



Essex Jct WRRF 10-Year Upgrade Planning Study  28 

ALTERNATIVES CONSIDERED  / 6 

 

6.2 Gravity Flow/EQ Modifications 
 
6.2.1 Description 
 
The following alternatives were developed to address the upgrade of the influent pumps: 
 

• #1: Do Nothing 
• #2: Replace Pumps  

 

 
6.2.2 Preliminary Design Criteria 
 
The preliminary design criteria from the original design data is summarized below in Table 4.1, 
and additional information on the influent pumps is provided in Appendix D.  

 
Table 4.1 

Influent Pumps 
Preliminary Design Criteria 

 
Item Description  

 
Design Year 

Number of Units 3 
Type of Pump  Vertical 

Centrifugal Dry Pit  
 Capacity of Each Pump  1,850 gpm 
Capacity of Two Pumps 3,000 gpm 
Total Dynamic Head  34 feet 
Motor Size 25 hp 
Type of Motor Variable Speed 

   Notes: 
1. From the 1986 Basis of Design included in the O&M Manual, Appendix VIII.  

 
6.2.3 Alternative No. 1 – Do Nothing 

From the project need in Section 3.0, the pumps are original and due for replacement.  These 
pumps are critical infrastructure to lift the flow from the preliminary treatment to the remaining 
portion of the liquid stream. If not replaced, then maintaining long-term reliability will be a 
concern.   

6.2.4 Alternative No. 2 – Replace Pumps 

Alternative No. 2 includes replacement of the three (3) existing pumps in the same location, at 
the same pumping capacity as summarized in Table 4.1. For ease of replacement, it was 
assumed to install new Patterson vertical centrifugal dry pumps of the same model with new 
inverter duty motors as follows:  



Essex Jct WRRF 10-Year Upgrade Planning Study  29 

ALTERNATIVES CONSIDERED  / 6 

 

• Three (3) new vertical non-clog centrifugal pumps manufactured by Patterson Model 
8X8X15.5 to match the existing pumps, supplied with 25 hp inverter duty motors.  

• Each pump will have a capacity of 1,850 gpm at 34 feet to match the existing hydraulic 
conditions.  

 
6.2.5 Estimated Costs  

Estimated construction costs for the Influent pump replacement are summarized in Table 4.2, 
below.  Detailed construction cost estimates can be found in Appendix J. Alternative No. 2, replace 
pumps, has an estimated construction cost of $405,000.  
 

Table 4.2 
Influent Pumps 

Estimated Construction Cost  

 
 

Alt. No. 

 
 

Alternatives 

Estimated 
Construction 

Cost 
(ENR 13150)1 

1 Do Nothing --- 
2 Replace Pumps $405,000 

 Notes: 
1. Construction costs based on ENR 13150 for December 2022 

  



Essex Jct WRRF 10-Year Upgrade Planning Study  30 

ALTERNATIVES CONSIDERED  / 6 

 

6.3. Aeration Tank Expansion 
 
6.3.1 Description 
  



Essex Jct WRRF 10-Year Upgrade Planning Study  31 

ALTERNATIVES CONSIDERED  / 6 

 

6.4. Disinfection  
 
6.4.1 Description 
 
The facility currently utilizes liquid chlorine and sodium bisulfite for disinfection but wants to 
evaluate the conversion to ultraviolet disinfection, so the following alternatives are evaluated.   
 

• Alternative #1: Continue with Liquid 
• Alternative #2: Convert to UV Disinfection – Horizontal 
• Alternative #3: Convert to UV Disinfection – Vertical Incline    

 
6.4.2 Alternative No. 1 – Continue with Liquid 

Description 
This alternative is based on continuation of the disinfection process using the liquid chlorine and 
bisulfite and the existing chlorine contact tank. Upgrades to the chemical feed/storage were 
completed in 2013 and the original chlorine contact tank continues to be used. No major 
improvements are proposed beyond normal maintenance and equipment replacement.  
 
Technical Analysis 
A technical analysis of the liquid disinfection approach is provided in Table 6.  below.   

 
 

Table 6. 
Liquid Disinfection 
Technical Analysis 

Advantages Disadvantages 
• The existing Chemical Feed/Storage  

Building can continue to be used to house 
the storage tanks and feed pumps    

• The existing chlorine contact tank is in 
good condition and is adequately sized 
for continued use.  

• Effluent flow measurement weir is above 
the 100-year flood elevation so the facility 
would still be operational during a flood 
event    

• Requires additional operator attention and 
handling of bulk chemicals.  

• Continued use of chlorine as a disinfect 
does not achieve the water quality 
benefits to the Winooski River.  

• There have been reliability issues with 
maintaining the total residual chlorine and 
complying with the permit limits 

 

 
  



Essex Jct WRRF 10-Year Upgrade Planning Study  32 

ALTERNATIVES CONSIDERED  / 6 

 

6.4.3 Alternative No. 2 – Convert to UV Disinfection – Horizontal  

Description 
For the conversion to ultraviolet disinfection, existing structures will be used to the extent possible 
and will include the following upgrades: 

• Abandonment of the existing storage tanks and feed pumps. 
• Repurpose of the existing chlorine contact tank to a UV Disinfection structure to include: 